BGZ: 01010

No. 001 Remark:

9 ueg|joy

8yye60!l

Ve

&

& & @

M

@O OOO®

y &

00 mﬂ@

(e

‘
S A_l.v

® "

Page

ROLLANT 46



No. 001 Remark:

UNIVERSAL DRIVE SHAFT WITH OVER-RUN CLUTCH 1)

BGZ: 01010

Pos. Part No. Description Dimension Quanti Conditions
1 00 0821 250 O DRIVE SHAFT :y 2)
1 00 0821 243 0 DRIVE SHAFT 1 3)
1 00 0821 245 0 DRIVE SHAFT 1 4)
2 00 0821 251 0 DRIVE SHAFT HALF 1 2)
2 00 0821 244 0 DRIVE SHAFT HALF 1 3)
2 00 0821 184 0 DRIVE SHAFT HALF 1 4)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8

4 00 0821 097 0 PROTECT.FUNNEL 1

5 00 0821 098 O GLIDE RING 1

6 00 0813 698 0 WASHER 1

7 00 0813 697 0 COMPRESS.SPRING 1

8 00 0813 696 0 SLIDING PIN 1

9 00 0941 475 0 EXTENSION FORKE 1 2)
9 00 0820 426 0 EXTENSION FORKE 1 3)
9 00 0820 427 0 EXTENSION FORKE 1 4)
10 00 0972 503 0 CIRCLIP 4

11 00 0921 267 0 WASHER 4

12 00 0242 908 0 CIRCLIP 32X1,2 4

13 00 0820 421 0 CENTRE CROSS ASS. 2

13 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2

14 00 0921 268 0 DOUBLE FORK 1

15 00 0179 838 0 GREASE NIPPLE A M8X1 1

16 00 0244 581 2 SPRING PIN 10X 80 2

17 00 0820 423 0 FORK 1 5)
18 00 0941 506 0 PROFILE TUBE 1160 LANG 1 5)
19 00 0821 103 0 PROTECT.FUNNEL 1

20 00 0920 671 0 GLIDE RING 2

21 00 0817 321 1 PROTECTIVE TUBE 1 5)
22 00 0821 104 0 SUPPORTING CHAIN 1

25 00 0824 483 0 DRIVE SHAFT HALF 1 6)
26 00 0972 297 0 SUPPORTING CHAIN 1

27 00 0824 475 0 INNER GUARD HALF 1 5)
28 00 0917 283 0 BACK-UP RING 1

29 00 0824 479 0 PROTECT.FUNNEL 1 5)
30 00 0941 507 O PROFILE TUBE 1 5)
31 00 0941 660 0 FORK 1 5)
32 00 0941 651 0 CENTRE CROSS ASS. 1

32 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1

33 00 0242 908 0 CIRCLIP 32X1,2 4

34 00 0824 476 0 OVER-RUN CLUTCH 1 5)
35 00 0241 041 O STEEL BALL 12,7 G28 3 5)
36 00 0824 477 0 CLUTCH HOUSING 1 5)
36 00 0179 838 0 GREASE NIPPLE A M8X1 1

37 00 0814 229 0 FLAT SPRING 2

38 00 0814 228 0 STOP KEY 2

39 00 0814 227 0 HUB 1 5)
40 00 0234 388 0 BACK-UP WASHER S 56X 72 1

41 00 0235 186 0 CIRCLIP 72X2,5 1

42 00 0920 683 0 BACK-UP RING 1 5)
43 00 0920 678 0 COMPRESS.SPRING 1 5)
44 00 0920 677 0 LOCKING SLEEVE 1 5)
45 00 0941 098 0 ANGLE RING 1 5)
46 00 0211 406 0 SNAP RING SP 50 1 5)
ROLLANT 46 Page 2



No. 001 Remark:

UNIVERSAL DRIVE SHAFT WITH OVER-RUN CLUTCH 1)

BGZ: 01010

1) Remarks VAR.7364 = 6 TEIL. ANSCHLUSS
VAR.7127 = 21 TEIL. ANSCHLUSS
VAR.7218 = 8 TEIL. ANSCHLUSS
UP TO SERIAL NO. 00703826
2) Remarks 6-piece connection
3) Remarks 21-TEIL. ANSCHLUSS
4) Remarks 8-TEIL. ANSCHLUSS
5) Remarks
6) Remarks machine side
ROLLANT 46 Page 3



BGZ: 01010

No. 001A Remark:

9 1ue||0y

67v601

Page

ROLLANT 46



No. 001A Remark:

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLTCL 1)

BGZ: 01010

Pos. Part No. Description Dimension Quanti Conditions
1 00 0822 960 1 DRIVE SHAFT ASSY. :y 2)
1 00 0822 963 1 DRIVE SHAFT ASSY. 1 3)
1 00 0822 965 1 DRIVE SHAFT ASSY. 1 4)
2 00 0822 961 0 DRIVE SHAFT HALF 1 2)
2 00 0822 964 0 DRIVE SHAFT HALF 1 3)
2 00 0822 966 0 DRIVE SHAFT HALF 1 4)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8

4 00 0821 097 0 PROTECT.FUNNEL 1

5 00 0821 098 O GLIDE RING 1

6 00 0813 698 0 WASHER 2

7 00 0813 697 0 COMPRESS.SPRING 2

8 00 0813 696 0 SLIDING PIN 2

9 00 0941 475 0 EXTENSION FORKE 1 2)
9 00 0820 426 0 EXTENSION FORKE 1 3)
9 00 0820 427 0 EXTENSION FORKE 1 4)
10 00 0972 503 0 CIRCLIP 4

11 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2

12 00 0242 908 0 CIRCLIP 32X1,2 4

13 00 0820 421 0 CENTRE CROSS ASS. 2

14 00 0921 267 0 WASHER 4

15 00 0921 268 0 DOUBLE FORK 1

16 00 0244 946 0 GREASE NIPPLE B M8X1 1

17 00 0941 486 0 FORK 1 5)
18 00 0244 581 2 SPRING PIN 10X 80 1

19 00 0941 507 O PROFILE TUBE 1 6)
20 00 0821 103 0 PROTECT.FUNNEL 1

21 00 0920 671 0 GLIDE RING 2

22 00 0824 446 0 PROTECTIVE TUBE 1 7)
23 00 0821 104 0 SUPPORTING CHAIN 1

24 00 0822 962 1 DRIVE SHAFT HALF 1 8)
25 00 0823 180 0 GUARD HALF 1 7)
26 00 0972 297 0 SUPPORTING CHAIN 1

27 00 0917 283 0 BACK-UP RING 1

28 00 0813 018 1 PROTECT.FUNNEL 1 5)
29 00 0824 457 0 KEYOVERRUN CLUTCH 1 5)
30 00 0824 458 0 PROFILE TUBE 1 5)
31 00 0235 186 0 CIRCLIP 72X2,5 1

32 00 0234 388 0 BACK-UP WASHER S 56X 72 1

33 00 0814 228 0 STOP KEY 2

34 00 0814 229 0 FLAT SPRING 2

35 00 0813 015 0 HUB 1 5)
36 00 0213 698 0 SPRING PIN W.ERS.D.2136981 1

37 00 0823 186 0 CLUTCH HOUSING 1 5)
38 00 0179 838 0 GREASE NIPPLE A M8X1 1

39 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1

40 00 0941 651 0 CENTRE CROSS ASS. 1

41 00 0242 908 0 CIRCLIP 32X1,2 4

42 00 0823 181 0 SHEAR BOLT CLUTCH 1 5)
43 00 0235 521 0 HEXAGON HEAD BOLT M8-60 1 5)
44 00 0238 132 0 LOCK NUT M8 1 5)
45 00 0238 635 0 STEEL BALL 7,938 G28 24 5)
46 00 0941 090 0 GREASE NIPPLE 1 5)
ROLLANT 46 Page 2



No. 001A Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLTCL 1)

1) Remarks VAR.7724 = 6 TEIL. ANSCHLUSS
VAR.7722 = 21 TEIL. ANSCHLUSS
VAR.9859 = 8 TEIL. ANSCHLUSS
FROM SERIAL NO. 00703827

2) Remarks 6-piece connection
3) Remarks 21-TEIL. ANSCHLUSS
4) Remarks 8-TEIL. ANSCHLUSS
5) Remarks

6) Remarks 1045 long

7) Remarks 1000 long

8) Remarks machine side

ROLLANT 46 Page 3



No. 001B Remark: BGZ: 01010

O
~
-~
c
m E
C ©°
a4
o
u 0
-
(=2}
(=)

ROLLANT 46 Page



No. 001B Remark:

UNIVERSAL DRIVE SHAFT WITH CUT-OUT CLUTC 1)

BGZ: 01010

Pos. Part No. Description Dimension Quanti Conditions
1 00 0822 967 1 DRIVE SHAFT ASSY. :y 2)
2 00 0822 961 0 DRIVE SHAFT HALF 1 3)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
4 00 0821 097 0 PROTECT.FUNNEL 1

5 00 0821 098 0 GLIDE RING 1

6 00 0813 698 0 WASHER 1
7 00 0813 697 0 COMPRESS.SPRING 1

8 00 0813 696 0 SLIDING PIN 1

9 00 0941 475 0 EXTENSION FORKE 1 4)
9 00 0820 426 0 EXTENSION FORKE 1 5)
9 00 0820 427 0 EXTENSION FORKE 1 6)
10 00 0972 503 0 CIRCLIP 4

11 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2

12 00 0242 908 0 CIRCLIP 32X1,2 4

13 00 0820 421 0 CENTRE CROSS ASS. 2

14 00 0921 267 0 WASHER 4

15 00 0921 268 0 DOUBLE FORK 1

16 00 0244 946 0 GREASE NIPPLE B M8X1 1

17 00 0941 486 0 FORK 1 2)
18 00 0244 581 2 SPRING PIN 10X 80 1

19 00 0941 507 O PROFILE TUBE 1 7)
20 00 0821 103 0 PROTECT.FUNNEL 1

21 00 0920 671 0 GLIDE RING 2

22 00 0824 446 0 PROTECTIVE TUBE 1 8)
23 00 0821 104 0 SUPPORTING CHAIN 1

24 00 0822 968 1 DRIVE SHAFT HALF 1 9)
25 00 0823 180 0 GUARD HALF 1 8)
26 00 0972 297 0 SUPPORTING CHAIN 1

27 00 0917 283 0 BACK-UP RING 1

28 00 0813 018 1 PROTECT.FUNNEL 1 2)
29 00 0824 457 0 KEYOVERRUN CLUTCH 1 2)
30 00 0824 458 0 PROFILE TUBE 1 2)
31 00 0235 186 0 CIRCLIP 72X2,5 1

32 00 0234 388 0 BACK-UP WASHER S 56X 72 1

33 00 0814 228 0 STOP KEY 2

34 00 0814 229 0 FLAT SPRING 2

35 00 0813 015 0 HUB 1 2)
36 00 0213 698 0 SPRING PIN W.ERS.D.2136981 1

37 00 0823 186 0 CLUTCH HOUSING 1 2)
38 00 0179 838 0 GREASE NIPPLE A M8X1 1

39 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
40 00 0941 651 0 CENTRE CROSS ASS. 1
41 00 0242 908 0 CIRCLIP 32X1,2 4
42 00 0823 998 0 CAM DISK 1 10)
42 00 0940 438 0 CAM DISK 1 11)

1) Remarks VAR. 7725

FROM SERIAL NO. 00703827

2) Remarks

3) Remarks tractor side

4) Remarks 6-piece connection

5) Remarks 21-TEIL. ANSCHLUSS

6) Remarks 8-TEIL. ANSCHLUSS

ROLLANT 46 Page 2



No. 001B Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH CUT-OUT CLUTC 1)

7) Remarks 1045 long

8) Remarks 1000 long

9) Remarks machine side

10) Remarks see illustration plate 1D

from No. 00712535

11) Remarks SIEHE BILDTAFEL 1 C
BIS NR. 00712534

ROLLANT 46 Page 3



No. 001C Remark: BGZ: 01010

O
=

Rollant 46

©
@—\

LLHAS

109451

ROLLANT 46 Page 1



No. 001C Remark: BGZ: 01010

CAM - TYPE CUT - OUT CLUTCH 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0940 438 0 CAM DISK :Y 2)
2 00 0211 508 0 CIRCLIP 54X2 1 3)
3 00 0941 430 0 LOCKING RING 1 3)
4 00 0215 521 0 HEXAGON HEAD BOLT M10X25-MKL 1 3)
5 00 0241 041 O STEEL BALL 12,7 G28 3 3)
6 00 0941 431 0 TORSION SPRING 1 3)
7 00 0941 432 0 CLAMP KEY 1 3)
8 00 0941 010 0 WASHER 1 3)
9 00 0575 672 0 SEALING RING 1

10 00 0235 196 0 CIRCLIP 150X4 1

11 00 0613 966 0 BACK-UP WASHER S$120X150X3,5 1

12 00 0941 012 0 HUB 1 4)
13 00 0941 491 0 CAM 2

14 00 0941 490 0 BUSHING 35X39X40 2

15 00 0575 674 0 SPRING KIT 1

16 00 0940 439 0 CLUTCH HOUSING 1

1) Remarks VAR. 7725

FROM NO. 00703827 - 00712534

2) Remarks M=1400 Nm

3) Remarks

4) Remarks with Item 14

ROLLANT 46 Page 2



No. 001D Remark:

-
—

LLHAS

X

O—I

©

=

\

@

—— —
Cir——o

s

| S 4

©

O

©
©

¢

-,

©

@)

Rollant 46

115265

ROLLANT 46

BGZ: 01010

Page 1



No. 001D Remark:

CAM - TYPE CUT - OUT CLUTCH 1)

BGZ: 01010

Pos.

Part No. Description

Dimension

Quanti Conditions

O 00 N o U1 b W N P

=
o

00 0823 998 1 CAM DISK

00 0575 672 0 SEALING RING

00 0235 196 0 CIRCLIP

00 0613 966 0 BACK-UP WASHER
00 0838 048 0 CLAMP BRACKET
00 0823 999 0 HUB COMPLETE
00 0941 491 0 CAM

00 0941 490 0 BUSHING

00 0851 426 0 SPRING KIT

00 0851 427 0 CLUTCH HOUSING

150X4
S120X150X3,5

35X39X40

2)

»—l»—lmmn—l»—l»—l»—l»—l»—lq

=
Nt

Remarks

VAR. 7725
FROM SERIAL NO. 00712535

2)

Remarks

M=1400 NM

3)

Remarks

4)

Remarks

with Item 8

ROLLANT 46

Page 2



No. 002 Remark: BGZ: 01010

Rollant 46

LLRAS

109452

ROLLANT 46 Page 1



No. 002 Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH OVER-RUN CLUT 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0824 480 0 DRIVE SHAFT :y 2)
2 00 0824 482 0 DRIVE SHAFT HALF 1 3)
3 00 0813 698 0 WASHER 1

4 00 0813 697 0 COMPRESS.SPRING 1

5 00 0813 696 0 SLIDING PIN 1

6 00 0941 475 0 EXTENSION FORKE 1 4)
6 00 0820 426 0 EXTENSION FORKE 1 5)
6 00 0820 427 0 EXTENSION FORKE 1 6)
7 00 0972 503 0 CIRCLIP 4

8 00 0921 267 0 WASHER 4

9 00 0242 908 0 CIRCLIP 32X1,2 4

10 00 0820 421 0 CENTRE CROSS ASS. 2

10 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2

11 00 0921 268 0 DOUBLE FORK 1

12 00 0244 946 0 GREASE NIPPLE B M8X1 1

13 00 0244 581 2 SPRING PIN 10X 80 2

14 00 0820 423 0 FORK 1

15 00 0941 506 0 PROFILE TUBE 1160 LANG 1 2)
16 00 0920 193 4 PROTECT.FUNNEL 1 2)
17 00 0941 423 0 CAP 1 2)
18 00 0920 671 0 GLIDE RING 2

19 00 0817 321 1 PROTECTIVE TUBE 1

20 00 0972 297 0 SUPPORTING CHAIN 2 2)
21 00 0824 483 0 DRIVE SHAFT HALF 1 7)
22 00 0824 475 0 INNER GUARD HALF 1

23 00 0917 283 0 BACK-UP RING 1

24 00 0824 479 0 PROTECT.FUNNEL 1 2)
25 00 0941 507 O PROFILE TUBE 1 2)
26 00 0941 660 0 FORK 1 2)
27 00 0941 651 0 CENTRE CROSS ASS. 1

27 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1

28 00 0242 908 0 CIRCLIP 32X1,2 4

29 00 0824 476 0 OVER-RUN CLUTCH 1 2)
30 00 0241 041 0 STEEL BALL 12,7 G28 3 2)
31 00 0824 477 0 CLUTCH HOUSING 1 2)
31 00 0179 838 0 GREASE NIPPLE A M8X1 1

32 00 0814 229 0 FLAT SPRING 2

33 00 0814 228 0 STOP KEY 2

34 00 0814 227 0 HUB 1 2)
35 00 0234 388 0 BACK-UP WASHER S 56X 72 1

36 00 0235 186 0 CIRCLIP 72X2,5 1

37 00 0920 683 0 BACK-UP RING 1 2)
38 00 0920 678 0 COMPRESS.SPRING 1 2)
39 00 0920 677 0 LOCKING SLEEVE 1 2)
40 00 0941 098 0 ANGLE RING 1 2)
41 00 0211 406 0 SNAP RING SP 50 1 2)
1) Remarks VAR. 7126

UP TO SERIAL NO. 00703826

2) Remarks

3) Remarks tractor side
4) Remarks 6-piece connection
5) Remarks 21-TEIL. ANSCHLUSS

ROLLANT 46 Page 2



No. 002 Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH OVER-RUN CLUT 1)

6) Remarks 8-TEIL. ANSCHLUSS

7) Remarks machine side

ROLLANT 46 Page 3



No. 003 Remark:

™

BGZ: 01050

Rollant 46

LLHAS

109453

ROLLANT 46 Page 1



No. 003 Remark:

GEARBOX WIT INTERMEDIATE DRIVE ASSY 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0090 120 1 SCREW PLUG M10X1 Ztly

2 00 0238 082 0 SCREW PLUG M24X1,5 1

3 00 0712 660 0 BREATHER M 24 X 1,5 MONT 1
4 00 0821 062 1 GEARBOX ASSY. 540M S 1

5 00 0810 117 0 BUSHING D30X20 2

6 00 0239 389 0 CONTACT WASHER Al2 2

7 00 0233 244 0 HEXAGON HEAD BOLT M12X40-MKL 2

8 00 0236 200 0 HEXAGON HEAD BOLT M8X20 3 )
9 00 0239 393 1 CONTACT WASHER B 8 -8.2X22X1,9 3 3)
10 00 0234 320 0 WASHER 8,4X23X3 3 3)
11 00 0900 420 0 GUARD CUP 1 3)
12 00 0233 200 0 SHAFT SEAL BASL 48X 68X10 1

13 00 0943 229 0 O-RING 40X1,5 -N 1

14 00 0635 423 0 MAGNETIC FILTER BOLT M24X1,5 KEG 1

15 00 0943 228 0 O-RING 45 X1,5-N 1

16 00 0233 949 0 SHAFT SEAL A 55X72X 8 1

17 00 0211 422 0 CHAIN INNER LINK B-20B-1 1 4)
17 00 0665 021 0 CHAIN INNER LINK B-16B-1 1 5)
18 00 0215 274 0 LOCKING LINK E-20B-1 1 4)
18 00 0665 016 1 [ OCKING LINK E-16B-1 1 5)
18 00 0211 204 0 CHAIN LOCK BEND. L-20B-1 1 6)
18 00 0665 017 0 CHAIN LOCK BEND. L-16B-1 1 5)
19 00 0822 693 0 ROLLER CHAIN 20B-1X130 E 1 4)
19 00 0821 126 0 ROLLER CHAIN 16B-1X164 E 1 5)
20 00 0821 067 1 PROTECTIVE TUBE D 110 X 496LG 1

21 00 0818 782 2 SPACER BUSH 54X5X19 1 3)
22 00 0824 494 0 SYNTHETIC BUSH 110X114X 26,8 1 3)
23 00 0237 597 0 CIRCLIP 60X2 1 3)
24 00 0239 257 0 GRVD.BALL BEARING 6212-2RS*-C3 1 3)
25 00 0821 133 2 SPROCKET 157 31,75 TLG 1 4)
25 00 0821 065 1 SPROCKET 197 2540 TLG 1 5)
26 00 0233 031 0 WASHER 13X62X6 1 3)
27 00 0239 389 0 CONTACT WASHER Al2 1 3)
28 00 0239 160 0 HEXAGON HEAD BOLT M12X35-MKL 1 3)
1) Remarks UP TO SERIAL NO. 00703826

2) Remarks see illustration plate 3B

3) Remarks

4) Remarks at 31,75 mm pitch
5) Remarks BEI 25,4 MM TEILUNG
6) Remarks BEI 31,75 MM TEILUNG

ROLLANT 46 Page 2



No. 003A Remark:

3A

LLIRAS

———— DTN

“E?; —J\\\S\\\\ ®
— &3 &3

000 *"ID;

O—®

®

OD—®

o

=

O—%5X —®
@—>_ ®
g

Rollant 46

109454

ROLLANT 46

BGZ: 01050

Page



No. 003A Remark:

GEARBOX WITH INTERMEDIATE DRIVE ASSY. 1)

BGZ: 01050

Pos. Part No. Description Dimension Quanti Conditions
1 00 0608 099 0 ROUND STEEL CHAIN G 3X16-17GL :y 2)
2 00 0235 089 0 SPLIT PIN 4X22 1 2)
3 00 0237 439 0 HEXAGON HEAD BOLT M8X16 3 2)
4 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3 2)
5 00 0822 995 1 GUARD CUP 1 2)
6 00 0238 082 0 SCREW PLUG M24X1,5 1

7 00 0712 660 0 BREATHER M 24 X 1,5 MONT 1

8 00 0823 862 0 ANGLE DRIVE [=2,33 1 3)
8 00 0823 016 1 GEARBOX ASSY. S 1 4)
9 00 0810 117 0 BUSHING D30X20 2

10 00 0239 389 0 CONTACT WASHER Al2 2

11 00 0233 244 0 HEXAGON HEAD BOLT M12X40-MKL 2

12 00 0822 996 0 PROTECT.TUBE CPL. 1 5)
13 00 0822 998 1 | OCK 2 2)
14 00 0237 922 1 BLIND RIVET A 4X12 4 2)
15 00 0233 200 0 SHAFT SEAL BASL 48X 68X10 1

16 00 0943 229 0 O-RING 40X1,5 -N 1

17 00 0635 423 0 MAGNETIC FILTER BOLT M24X1,5 KEG 1

18 00 0943 228 0 O-RING 45 X1,5-N 1

19 00 0233 949 0 SHAFT SEAL A 55X72X 8 1

20 00 0211 422 0 CHAIN INNER LINK B-20B-1 1 6)
20 00 0665 021 0 CHAIN INNER LINK B-16B-1 1 7)
21 00 0211 204 0 CHAIN LOCK BEND. L-20B-1 1 6)
21 00 0665 017 0 CHAIN LOCK BEND. L-16B-1 1 7)
22 00 0215 274 0 LOCKING LINK E-20B-1 1 6)
22 00 0665 016 1 | OCKING LINK E-16B-1 1 7)
23 00 0822 693 0 ROLLER CHAIN 20B-1X130 E 1 6)
23 00 0821 126 0 ROLLER CHAIN 16B-1X164 E 1 7)
24 00 0821 067 1 PROTECTIVE TUBE D 110 X 496LG 1

25 00 0822 947 0 BEARING HOUSING 1 2)
26 00 0235 194 0 CIRCLIP 110x4 2 2)
27 00 0236 225 4 GRVD.BALL BEARING 6310-2RSR-C4 1 2)
28 00 0823 013 1 SPROCKET 157 31,75 TLG 1 6)
28 00 0823 100 0 SPROCKET 197 2540 TLG 1 7)
29 00 0823 170 0 WASHER 13X62X6 1 8)
30 00 0236 942 0 GREASE NIPPLE A S6X1 1 8)
31 00 0239 049 0 HEXAGON HEAD BOLT M12X30-MKL 1 8)
32 00 0238 387 0 BACK-UP WASHER S 45X55X3,0 1 9)
33 00 0235 168 0 CIRCLIP 45X1,75 1 9)
1) Remarks FROM SERIAL NO. 00703827

2) Remarks

3) Remarks see illustration plate 3 C

from No. 00711485
4) Remarks SIEHE BILDTAFEL 3 B
BIS NR. 00711484

5) Remarks with Item 1, 13, 14

6) Remarks at 31,75 mm pitch

7) Remarks BEI 25,4 MM TEILUNG

8) Remarks from No. 00705477

9) Remarks to No. 00705476

ROLLANT 46 Page 2



No. 003B Remark: BGZ: 01050

[{e]

<

08 E
«

4 ©

™ *
(Vo]

] o
-t

{op]

o

ROLLANT 46 Page



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-rollant-46-baler-parts-catalogue-manual-instant-download-sn-00700001-00799999/

